Groundwater Discharge Permit Application

REFERENCES IN THIS DOCUMENT TO “RULES” ARE TO ADMINISTRATIVE RULES IMPLEMENTING

PART 31 OF THE NATURAL RESQURCES AND ENVIRONMENTAL PROTECTION ACT, 1994 PA 451,
AS AMENDED, BEING R 323.2101 TO 2192 AND R 323.2201 TO 2240.

GENERAL INFORMATION

Please type or print clearly

1. DISCHARGE FACILITY NAME. Wastewater Treatment Facility for the Eagle Project

2. FACILITY OWNER NAME AND MAILING ADDRESS: Rio Tinto JUL € § 2012

Name

Watar Resourcas 28y,
Street Address or P.O. Box: 504 Spruce Street G SUHIS Souiivn

eyt e Fr, e L
TR AT T T I THIRE

Cily, State and Zip Code: Ishpeming, Ml 49849

Telephone No.: 906-486-1257 Draft permits authorized pursuant to Rule 2210(y) and 2218 will be sent
[...]
background level for pH at all downgradient locations ranged from 9.0 to 9.7.

Pagelofl



PRIMSEI JON = AN

s1ajaurered paty JO UONISI[[0D JOJ SUINOA JTEM JUSIDLNSU] = |

VSAION
'8 98 6'8 $'3 58 98 88 98 98 SRIN Z10T
€8 98 06 ¥N +'8 I 68 L8 99 2102
¥'8 €8 L3 VN £'g 1 68 L8 AON 1102
suonerad() - symsey gd
0659 0'6-5'9 0659 0'6-59 0659 0'6-5'9 0'6-59 ] Ared XV
920 780 $<'0 9Z'0 ¥ 0 ! $E0 ToyeIA( PAEPULLS
L8 98 68 $'8 9'8 [ 23 g puUnoLENIRY
: 0'6 XVIA punoisieg
1 §L NIJAl punoisspeq
! 98 3NV 1102
1 6'8 ABALT10Z
I 6'8 924 1102
! 28 AON 0107
! 6% gy 0102
T 6'8 ARIN 0102
L8 6'8 06 1 L8 924 0102
9'8 28 98 1 68 AON 600T
98 28 08 ! 06 2nv 600z
98 98 9'8 P8 1 6'8 Aoy 6007
L8 1 6'8 924 6002
38 9'8 ! 0'6 00 8007
£'g '8 t $'8 1dag 8007
23 3’8 '8 I 28 Iy 300
L8 06 9'8 I 0'6 ABr 800T
£ L8 (S { 28 sunf 8007
88 9L gL | 18 L ! 3 ABIN 8002
VESOTVO QLS0TIVO | VLS0TVO | VIS0TVO | aIsoTvO | VISOTVO | vosoTvO | aseotvd | veooTvd
TIPAA Jwarpeadd) ST AN JUIIPRISUMO(]

suopetad-ad - synsay Hd punossyorey




s[qesngddy JoN = YN

Sasyaurered Py JO UOTIOI]O0 IO SUM[OA ISJEM JUSIOLINSU] =
UOTIBNS[ED UOHBIASD PIRPUE]S 24 10 71/31 ('] 99 0 PIWMSse 21om 1] Suriiodos uewy SS9 sinsy ’

‘pIRpURIS [ 0T Wed PUR

Anrenb saesmpunoss panoIBioeq Sy1 usImMIAq AeM 7/ 1 PIIEMOIED ST IN[LA SILL, ‘SPIEPUTIS S3mYPSK] (¥)§ 727 £76Y AIERD PIRMPUNOID) 7T Led W PARIOID SV .
1107 *§T Yorej "BLIILT) SOBLISIU JoTEM S0BLIMS IAEMPUNQID) (S[aAST SUIU3eI0g Pue TLal) douea]) oUsUaD 107 Wed 192MO§ .
"UOHEIROLD SIG) 50F *T/Bri )71 5 0] PAUMSSE 2424 0']> S& Pauodai syMsey UL PUNOITNORE WO Paje[nores punoiyoeq sBerny

SAON
91 Ul o> Tl 0’1 01> ARIN Z10T
¥l 01> 01> ¥l 01> 01> 934 7102
[ oL 01> 71 o[> 01 AON T10T

mzo_.am._uno ~ SHUSIY wnipLue s
7T T 7T T 44 77T T T T nmr Areq XVIN
§1°0 L0'0 000 LE'D €50 850 ¥1'0 120 6170 LOUELAI] pIEpUS
51 'l 01> §'1 9l 7T €1 07 e UBIA] PUOOABHITY
91 Tl 0'l> 7T ; 81 XVIN punossydey
01> 0> 0> 01> 0> NI punosyoeg
¥l 01> o> 11 Tl 0'T> 8ay 1102
9 01 01> Tl Al 7T 01> ARl T10T
sl 'l 0> Lt ¥ 1T 01> 934 1102
¥l Tt 0> 9t 0’1 1T 01> AON 010T
91 o'l 01> 01> €1 0T o'l any 0102
9 01> 0= 0> Pl ¥l €1 1T 01> AZIN 0107
§1 01 01> 71 0> ! €1 1'T o'l 42 0107
$'1 11 01> 91 g1 £1 61 01> AON 6007
01> 0l> 0> 91 e 01> ol> ¥l 0= 80V 6007
¥l 01 01> 01> 01> LT 1 81 o> ARIN 600T
§1 'l 01> 'l I'1 0z ¥l 01> 424 6002
€1 Il o[> 0l o> 7T €1 0T 01> 10 200T
Sl 4 o> 01> €1 'l ' 1T 01> oS 8007
Tl 01 S 71 61 S Bay 00z
ST 'l 01> ST 6’ > AR 8007
¥l 01> R Tl 61 g1 amaf 8002
'l Il 01> 1 0T 01> ARIAL 8002
___VESOTVD ALSOTVO | VLISOTVO Y0£0TYO | d20671VO | VB0OTVD
1/e1) [P, 3udpRaFd)y (71/31) S{P AL 1usIpRASHAMOQ

suonedQ-a1g - 5[OSy WRIPEUR A punoipeg




Appendix A

Site Maps



G L At " () | U DI BRI KAMR LN

SOW0 | Ave M| mHAQ UTA W uiog K peiecei e 9 INCHBY
B00T AMVNINEES 0| e o | 801 U3 U0 rans A8 QANCHdeY
w0, '934 TG V307 AR GENODHD
NOILYOOT LAFrOHd
L2 3unoId
SieIIUN U—W.Nm NOLdIH=RER AB |OLvO | CdsInGs
Hosouuar MAQ e g od

WOAN PUR BONTY )
, GiyaInum e so2ng RooaLLRY D
spBoy Jouny ALOA IND J0UIN b
wpeoysofew 0 oog
! s [OqURED D
TS

BN "AUneD enenbien BRILEENAIA 0 WG],
WETH 'NOSL 'ZHT 1 BUORISS Ui FIS eltlg ~ uohese ol
“NBohBE OB w1 OBk) GogRLOM| judeiBoasy
10 3BT WSS WO PUREEMWOR UBREILIGIY) Sned iy E
"Dl PUDZ WL HO PIBEA ERIEUIRIO0D [EOZIOH
"PB{ES VN 4P PORRq WNEP (MeTiaH T
5007 ‘JEnimy *Iu} SejaposEY 7 JAROD TIA RaRUaY
A popddns pO0z "Bl {0qWeAtN J0 18 AIpUnog Auadaid soeuns *|

P

R i L . ER vl ,A. \. b .n_»ér:mtﬂ:..._nf,_, -

o~ ™, .. g
s el et L
i ; L 2

AT S
T, [
N

- . o . . B F ) :.n . : N _n. [}




SNEA TwOM i Iwlel AL HIVI L1 U A C LD 1 Ok VLG ] SIS0 e\ eng VR e A s\ el e eV, PR

nae T o [T pp———y i e |_OUAWN] W o | (i | G 5L [ NOUONHISNOD 403 (oAOBaeY [0 | WA | 1h i 4 | 20| T [SYAV. SENGHORVID ¥ ik AemsM] €
mva  ona ININIONYLEY TYHEINGD . e L L e i 3 e IR XS W3V U0 C3SvRl| § | bha im0 [ T SENITENE ¥ D, CE5ha |
100-v5-050 2015 SNk ey bzl [GLAVA | M0 e GRS | T U aE o | wer [ e R e T A A N S £ SOHATRNE % T GOSATH| £
o oadl | e d INIRGOTEASD 39Y3 f— §O_ Y| a1 NG NAVSG] [ | 01130 v | NYF| ESA [JLON O0¥ MIBATN L3308 GAIVEAN |€ | | B4t a0 ] ot SOMITTIE & A (3SARE R

TLIO0LNS-TH DN e [ 90 NOP| RV AR CndEd] wad uﬁa__. NYTLHE3 | 3N THOHIDTTY ONACK3.N QOLYDOTI |4 Kld 3G YR TYLHCd | Z00-¥9-0%

s kR i T WL T oM 3 L

MJémZ_EmAmuﬁtOUWZZWV_® , e oAl T A A R B TS A - S WO I TADY Qk._v LR EEL] ISR
- v , . ’ =

]
]

I ~ [N
A L

R i

L 1.

3

£
<biEd NOUVEOS0 9
;ga LEN

(443
{ e 3
!Zsa

M
ki
5D y

45
Aoy
0

]
R NEY)

30U 11033NN3!

3

|_.i||
SINEY T
08 ne OLLINTY P‘#Wmﬁn
A O3ANOHdd
v )
oo derw R o
-~ i a ;
_ SN A g’
0] CA
Al
e R
P, £
g
i
pb A4

|
b

pZa

S

7 Vrﬁ%ﬁ
=TI S AN

1% N
b D0 LIS z\&
ATy

)

3

Q
Lol

! T
/‘S ["‘/
=

//»,“‘1::3;“,;’&:—:/%%
1

k]

H oéveer 3

vy
ongir 3

=]~

1




XX "E.:m_n— ANIRUINIONE 7 S3RE158 TVINKWNONTANT

urdwoD HORAIT[ YIXON

sesauipy ajbeg
PNOoI2ULY

000°ZL:L :e{e2g

T
e 0O0°Z 0

NO} SUSZ £9 dVN 1L SWmeq ¢ uonaeloly
AuBgog uomioer YUON
quseuniy il o ) 145 pep|Acss eleg

QGEATY

TIEM ATddIS WALV TT8VI0d @

TIIM A1ddNS BEIYM TTEVLOd - NON @)

BULIONUGU SHONUBLOD JOf DOIUBWINLSL]  »

.._.._m_.SOzEO._._ZOE o
ALTYND H3ALVMANNOED

ALFIOYA ININ 0380d0dd []

AHIVHDOUAAH —~
AYOY wmmm

M3IIA Jo0lolg
SNOILVIOT1 ONIHOLINOIX

Linx3d
JDUVHISIA {3 LYMONNOYO




- . ., SpuBRoA AMoUSAU DIAN aueld Bupoouiug g wou peidepy eer uB)d Uy (9
34r oy 24z 81 Aoy sapeq OWQHHO_z o H _MNH._. Al 308 |18 bz ¢ sunp BureouBug owmepwoiey q pPepiAcLd uoaIolu SudeBado), (g
TOToR Kpog N THINEN D Auedoiy "o sjmieuly ejBeg ossuuay LI Aciunau SPURROAS [9uld DI UD POURY PUE TN IO ASBLRCD A0iueAu] puBReM, (i
ik S [ . Z1§ Lb SUORIRS Ul AGZH NOSL Ul pejesc oy 3ofold (¢
XY &nBiy LR 195 §80IX3 ] e Bpi020 SWTH PUB 6002 A908 18lg 2penkialy AG PRPIACLY dysIauMG: .Ee.“_En_ MN
eIy BB aradu — ROV WMBQ W NSL B10Z LN U} paseq dayy (1
ue|d Ao soeung W RBIOY pandun Yyy ¥ ¢ doni
OO BUIEXI-Ble SIS BUIN ssann
puaban
E ",
¥
i su
P ed pEng
A3 BIA X \ . .
" " H ~ N
: : 4 ) Ujwagt
I - Hil ..oauh_c:V\ :
H : AT PDERIOD-ION ' ‘ ,
W agf, l//\ e . . . _ , :
H / e Auadoay Speaaully Aty Reoaluny o ah
i /.-.......l.... TN B A e frradosd oy Je g
: Aundosg uebgay jo apng - " ; Kandolg AimisUTR A(BRE Honeniey
r Hgnupeg : | f A
aouag , . -

ey vjeys

m o Bupping sofojdwg -

H e wmer P

T , Sopenpul _”wu & -

._ BB, MU0 DLON upfing -

v wrf womys | |

i i :

[P i tpsmgy
’ e 4 B A o uojaanym

R IR0 TeUON

Buppning suod
usugral) Jetep .

b uopEgiuL. K|
. dujm pdwueg-uoy .

i
'
: .
L) : ; '

Bt AL L T L SR LT, -

PR N b B e 1 8 A e i o

AL LR



Appendix B

Water Usage Diagram



deimsay

[}
Lo

[ TLE — 1 ] 2w
T o L5 USRS pIOA IV ﬁuh% aﬁﬁe&mﬁ
“slep o oo e B 2N SIEI00 JRRNDUS %05 UG
b o e 2o (T TOGENER] “DOEI0dENS DOgRLRENS] 539507 m
wedmous g o pamse 9 gy o bewer u cogeydoi  §
e
g x e por 7 e paod D R
&3 s prackde evep uogPInCeNa o SR pRseq S ICgmdeRy. feb ey - a0
"B ARUEID SR 0,1 95 5 O T RLE FOURH [os] ) s I
XN Aty Sy Bursn parruse o a0y whoaan fey uog "
0 JOTRIR]E U DU %0 34 4 PN e by g wo gy fendi
xRl TR TRORELALS 2 o Ienipn Seak-s s e lq
uﬁzgﬁnfugn%assﬂusﬂ_g ] o B3
K siums vary _Hmu
5Ny weep wny —
2 Ex |
W
b o) e wemgeq mﬁﬁﬂa P ocs SYOM (0L,
SME g0t | e e H el £ Emuwwﬁg_ e} .%% I.....E e gshmm Il..vﬂ BTEI WP
LR BB KIS}, RSP0 BN, ROYIRY
{6 |- o £ | acpnuapEmen
I
Emrsa) |,
NoRLSTea 3 L onkd dn - SUng
_, E3 =]
xfesoaem |e- senfepes | senobepca
feb mr'es | EBooosid) =1
Rt SRR |1 s e st WL e Amn L

SUOIMpPUO) 3se) pa1radx3 — 193YS MO|4 duejeg 1818\



Appendix C

Treatment Process



TT0Z/V/9 et Ay
SUORN|OS UMOL) TT/RT/S WM

UeRIv|Ie) plies UoR2103 prios

pazfeisien [
el ! oRNIp

® b feuays uoleualay
h b ' IvMIopmempoay |,
I nmouliay
L] v Prpoad

ATRsh | | sanerALy wagsAg UBERUI S3ep PaIEIAL

_ _ Sl
Huel
awysiq _ _ I
a v SURI Jooid d1M “_H%
Joyziodeny sozrodea 14
3
F
SjuBL 1esodsgey
M sAei0ng ey say
P93 Ysemsioeg b ﬁ
Ul AL SEp
uanezeanay A
Joopy ssasgaoqy || el sveny
o uanp .
fouatousy waluy
supopy
opeeusFay v ‘ JauaxRY
(s [ | \ s
z
Jugy ﬂ. | uised mpepn
ey s o
Favsun Plmols - yuep LSOOG g sy Juep, oD
oussed 2 ssedaap) ESPEE oY 584 T dagem yos UM PO IR [t paag Jgly QBN 11
pu uyseg Jsjem
. feliiiln)
pody.
ayynsig
Hnpos IS 3NN preT
HOITIOIPAH

JUllA 9]Fe3 ~ weadeiq mold 4L



Kennecott Eagle Minerals Company

Main Wastewater Treatment Process

A process flow diagram for the main water treatment process is provided in Appendix C. This process
will include the following;

s Hydrocarbon removal - nutshell filter
o Degassification

s Metals precipitation/sedimentation

o  Multimedia filtration

» Jon exchange

¢  First pass reverse 0smosis

s Second pass reverse 0sImosis

¢ Final effluent pH adjustment

Nutshell Filter

Hydrocarbon removal is the first treatment process and is only utilized if required. An in-line oil monitor
measures the hydrocarbon content as water is pumped from the contact water basin to the WTP. If
hydrocarbon content of the influent is measured above 0.8 mg/L, the water is re-directed through the
nuishell filter. Influent with hydrocarbon less than 0.8 mg/L is routed to the degassifier tower.

The filtering media is comprised of granular roasted walnut and pecan shells, As the influent moves
through the nutshell filter, the hydrocarbons adsorb to the shells, removing it from the water. Once the
adsorption capacity of the shells is diminished the nutshell filter is backwashed and the shells are
regenerated.

Degassifier Tower

The next step in the treatment process is degassification of the influent to allow for more optimal
treatment in the Multifio ™ Clarifier. Influent is delivered to the top of the degassifier tower and flows
down to the clearwell storage tank which has a capacity of 2,500 gallons. As the water flows down, airis
forced up through the same tower which results in the removal of carbon dioxide. Water is pumped to the
Multiflo ™ Clarifier from the degassifier clear well tank.

Muitiflo ™ Clarifier

This step of the process involves metals precipitation, softening, and separation through sedimentation
and results in the removal of the majority of the metals and hardness present in the wastewater. This
process also serves to remove a portion of the suspended solids present in the wastewater.

Page 1of5



Hydroxide precipitation is used to precipitate out metals present in the wastewater. During hydroxide
precipitation, metals removal occurs by adjusting the pH of the wastewater to the point where metals
exhibit minimum solubility and precipitate as metal hydroxides. These precipitates can then be separated
from the wastewater through sedimentation, The effectiveness of hydroxide precipitation is dependent on
wastewater characteristics such as pH, the form of the metal ions present, and the presence of complexing
agents. The extent of metals removed is limited by the solubility of the metal hydroxides generated.
Although minimum solubility for most metal hydroxides occur in the pH range of 9 to 11, this process is
operated at a pH of 10.5 to 11 in order to satisfy downstream requirements.

Lime (Ca(OH);) and sodium hydroxide (NaOH) are used in the precipitation process. In the hydroxide
precipitation process, wastewater is mixed with sodium hydroxide, ferric iron, and previously precipitated
sludge in a reaction tank. Rapid mixing in the tank promotes the crystallization and sedimentation of the
metal hydroxides. The wastewater and precipitated solids flow into the second reactor where soda ash is
added. The mixing of the soda ash with the wastewater allows the remaining calcium in the wastewater
to precipitate, further softening the water. The wastewater then flows into a slowly mixed vessel where
polymer is added. The polymer allows the solids to flocculate to promote settling and aid in dewatering.
The water then flows into an inclined plate separator where the suspended solids are separated by gravity
from the water. Solids are pumped from the clarifier to the solids handling process for dewatering (i.e.
filter press). Water from the clarifier is routed to the downstream multimedia filters.

Multimedia Filtration System (MMF)

Efftuent from the Multiflo ™ Clarifier is pumped to the multimedia filters whose primary function is to
remove suspended solids that did not settle in the clarifier. The system consists of three identical filter
units and the utility water storage tank. Two units are in service and one is on standby. The filters are
capable of removing debris down to the range of 5 to 10 micron. Water flows down through the filter bed
which consists of three distinct layers of media, The top layer (anthracite #1) will retain particles in the
50 micron and larger range. The second layer (filter sand .45 - .55mm) will retain particles in the 40
micron and larger range; and the third layer (Garnet #30) will retain particles in the 5 to 10 micron range.
The two lower layers of garnet and the quartz gravel serve as a support bed to prevent loss of the fine
garnet out of the service lines, Once the water has been filtered, it is sent to the utility water storage tank.
Water from this tank is used as supply water for underground operations as well as operational uses
within the WTP. Once the utility tank is full, the remaining water is sent to the next step in the treatment

Process.

Weak Acid Cation Exchanger (WAC)

The ion exchange system is provided to further reduce the level of heavy metals and inorganic salt cations
remaining in the water. Reduction of these wastewater constituents will allow the operation of the
downstream RO system at a higher level of recovery and minimize the RO concentrate flow to the
evaporator/crystallizer process which in turn reduces the likelihood of membrane fouling.

Page 2 of 5



The system includes multiple ion exchange columns, an ion exchange regeneration/backwash system, and
instrumentation for monitoring and conirol purposes. Three ion exchange columns are provided with
each column being designed to handle 50% of the design peak flow. The columns are operated in
parallel. This configuration allows continued operation in the event that either of the columns is off-line
for regeneration, maintenance, or repairs.

Double-Pass Reverse Osmosis

This system provides polishing of the effluent with respect to heavy metals and also removes other
contaminants not removed by the metals precipitation/sedimentation system such as sodium, chlorides,
and sulfate.

Reverse osmosis (RO) is a treatment process which uses semi-permeable membranes to remove inorganic
and organic constituents from wastewater. RO separation of high molecular weight molecules, such as
organic compounds, is achieved through physical “straining”. RO separation of low molecular weight
wastewater constituents such as metals and inorganic salts is achieved through electro-chemical
interactions between the membrane surface and the ions in solution. The basic principles are as follows;
water is passed laterally across the membrane surface and is driven by applied hydrostatic pressure
through the membrane. Constituents present in the wastewater are rejected at the membrane surface and
become concentrated in the “reject” or “concentrate” stream while purified “permeate” or “product water”
passes through the membrane. This process separates the membrane system feed stream into two new
aqueous streams, the purified “permeate” or “product water” stream and the concentrated “reject” or
“concentrate” stream.

Water treated by the ion exchange system is pumped from the soft water storage tank to the two pass
reverse osmosis system. The first pass consists of three RO process trains, each of which has a 5, 2, 1
array. Each train is designed for 50% of the peak design flow rate. This configuration allows for
continued operation of the RO system in the event that one of the trains is off-line for maintenance. First
pass permeate is sent o the inter-pass storage tank and concentrate is sent to the neutralization storage
tank.,

The first pass permeale is sent from the inter-pass storage tank to the second pass RO system. The second
pass system is provided for additional removal of contaminants, The second pass RO system also